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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 26-Aug-2011

Testing completed 1-Sep-2011

The customer's contact person | Kari Koskela

Test Plan referred to T:\Projects\RM-763\TestPlan\RS _testplan RM-763.xls
Notes -

Document name T:\Projects\RM-801\EMC\FCC15CBT_RM-801 29.docx

1.1 EUT and Accessory Information

The EUT is a 7-band mobile phone:

GSM850/900/1800/1900/GPRS/EGPRS

WCDMA 1/11(1900)/V(850)/HSDPA/HSUPA

WLAN/Bluetooth

The EUT is tested with maximum rated TX power, modulated with pseudo random bit sequence (PRBS9).

Product Type SN HW MV SW DUT
Phone RM-801 00440213553881 1100 - - 23507
Battery BV-5JW - - - - 23507
Phone RM-801 0044021355388 1100 - - 23497
Battery BV-5JW - - - - 23497
USB Cable CA-185 - - - - 23506
Charger AC-16E 4090191233240501561,0675491 - - - 23505
Headset WH-902 - - - - 23504

1.2. Summary of Test Results

Bluetooth:

Section in CFR 47 SectngrrlFler;ggi-)GEN Name of the test Result
15.247(b)(1) A8(0.4(2)) Conducted peak output power PASSED
15.247(d) A8(0.5) Band edge compliance of RF emissions NP
15.247(d) A8(0.5) Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8(0.5) Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions PASSED
15.247(a)(1) A8(0.1(1)) 20dB(bandwidth) PASSED
15.247(a)(1) A8(0.1(2)) Carrier frequency separation PASSED
15.247(a)(2)(iii) A8(0.1(4)) Number of hopping frequencies PASSED
15.247(a)(2)(iii) A8(0.1(4)) Time of occupancy PASSED

PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Laboratory.

The test results of LJIPRM-801are re-used for certification of the LIPA. The table above indicates
the results, which will be re-used
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2. Conducted peak output power
(15.247(b)(1), RSS-210 A8.4 (2))
EUT with DUT number RM-801, DUT 23497
Accessories with DUT numbers | BV-5JW DUT 23497, WH-902, DUT 23504
Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 24152 /101.9
Date of measurements 01-Sep-2011
Measured by Ruben Hansen
2.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <=1 <=130
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2.3.

2.3.1 GFSK modulation, PRBS packet type

Bluetooth Test results

Channel / fc [MHz] | P [dBm] | P [mW] Result

0/2402 2.25 1.679 PASSED
40/ 2442 3.37 2.173 PASSED
78 /2480 4.15 2.6 PASSED

Channel 0/ 2402 MHz (Peak detector, RBW: 1 MHz)

101

PKin dBm

-30 t t t t t t t t t

2.402032000 GHz
2.248 dBm

2400 2400.5 2401 2401.5 2402

Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz)

Frequency in MHz

2402.5 2403 2403.5 2404

101

PK in dBm

-30 t t t t t t t t t

2.441904000 GHz
3.369 dBm

2440 2440.5 2441 2441.5 2442
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Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz)

15
101

2.479872000 GHz
4.150 dBm

PK in dBm

-30
2478

2481

2480.5

2480

2479.5

2478.5 2479

2481.5 2482

Frequency in MHz

2.3.2 8DPSK modulation, PRBS packet type

Channel / fc [MHz] | P [dBm] | P[mW] | Result

0/2402 1.71 1.483 PASSED
40/ 2442 2.82 1.914 PASSED
78 /2480 3.68 2.333 PASSED

Channel 0/ 2402 MHz (Peak detector, RBW: 1 MHz)

15]
101

2.401928000 GHz
1.711 dBm

PKin dBm

-30
2400

2400.5 2401 2401.5 2402 2402.5

Frequency in MHz

2403 2403.5
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Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHz)

151
101

PK in dBm

2.441944000 GHz
2.820 dBm

-30 t t t t t t t t t
2440.5 2441 2441.5 2442

Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz)

Frequency in MHz

2442.5 2443 2443.5

151
101

PKin dBm

-30 t t t t t t t t t

2.479984000 GHz
3.679dBm

2478 2478.5 2479 2479.5 2480
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3. Spurious RF conducted emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number RM-801, DUT 23497

Accessories with DUT nUMbErs | gy, o3y pyT 23497, WH-902, DUT 23504

Operation Voltage [V] / [HZz] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 2415211019

Date of measurements 01-Sep-2011

Measured by Ruben Hansen

3.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz] Limit [dBc]
1-25000 <=-20
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3.3. Bluetooth Test results

3.3.1 GFSK modulation, PRBS packet type
Channel 0/ 2402 MHz

20T

b.40180 %195 —
1.610 dB 853 dmme2 dBm

-20T

PKin dBm

-60T

-80 t t t t t t t
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4825.2 -31.85 PASSED
7249.8 -33.06 PASSED

Channel 40 / 2442 MHz

201

0509%%%00 GHz

&
T -
£
« MWWWW
o

-60T

-80 t t t t t t t t t {

0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4907.6 -32.69 PASSED
7375.8 -34.34 PASSED
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Channel 78 / 2480 MHz

20T

" 3,624 SBRBOGUDEEGHI000 GHz

E 20T -33.096 dBH74 dBm
.;L
-60T
-80 t t t t t t t t i
0.001 5 10 15 20 25
Frequency in GHz
Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result
4972.8 -33.1 PASSED
7425 -35.07 PASSED
3.3.2 8DPSK modulation, PRBS packet type
Channel 0/ 2402 MHz
20T
ot
P.40200 PO &0000 GHZ
s -20 B 604 4mge dBm
o
'g — _!_' R
< 40 WWMMWW
o
-60T
-80 t t t t t t t t i
0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4848 -29.6 PASSED
7205.4 -31.09 PASSED
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Channel 40 / 2442 MHz

20T

D3IZ6R0UEEH000 GHZ
dE80.138 dB3hg4 dBm

W gt

40T WW“WM

-20

PK in dBm

-60T

-80 t t t t t t t t t {
0.001 5 10 15 20 25
Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4913.2 -30.14 PASSED
7345.8 -32.08 PASSED

Channel 78 / 2480 MHz

20T

1S
@
© e ——
s WWW
v
o
-60T
-80 t t t t t t t t t {
0.001 5 10 15 20 25

Frequency in GHz

Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] | P [dBc] Result

4943.6 -31.11 PASSED
7455.6 -32.6 PASSED
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4. AC powerline conducted emissions
(FCC §15.207, RSS-GEN 7.2.2)

EUT with DUT number

RM-801, DUT 23507

Accessories with DUT numbers

BV-5JW DUT 23507, WH-902, DUT 23504

Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 24152 /101.5
Date of measurements 30-Aug-2011

Measured by

Ruben Hansen

4.1. Test Setup

Receiver Pulse LISN
limiter

4.2, Test method and limit

EUT

The measurement is made according to Public notice DA 00-705 and IC standard RSS-GEN as follows:

The EUT is placed on a wooden table 80 cm above the reference groundplane.

The EUT is connected via LISN to a test power supply.

The measurement results are obtained as described below:

U [dBl.lV/m] = URX + ATOT

Where Ugy is receiver reading and Aror is total correction factor including cable and pulse limiter

attenuations.

CISPR 22 Class B limits

Frequency range [MHz]

Quasi peak limit [dBuV]

Average limit [dBuV]

FCC Part 15C Compliance Test Report
/ Template Version 15.0
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4.3. Bluetooth Test results
4.3.1 Results table
Operation mode Result
BT TX ON mode, charging PASSED
Charging
80
70
60 FCC Cond OP
3 50 FCC Cond AV
4]
T 40
o
3 30
-
20
1
0t f——— t t ——— ; i
150k 300 400 500 800 1M 2M  3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Quasi peak
Frequency Level [dBuV] IF-BW[kHz] Line Margin
[MHZz]
0.495 45.6 10 N 10.5 PASSED
0.51 43.23 10 N 12.8 PASSED
2.515 36.24 10 N 19.8 PASSED
Average
LIy Level [dBuV] IF-BW[kHz] Line Margin
[MHZ]
0.49 33.23 10 N 12.9 PASSED
0.5 35.13 10 N 10.9 PASSED
0.505 34.72 10 N 11.3 PASSED
1.63 29.56 10 N 16.4 PASSED
2.21 26.01 10 N 20 PASSED
3.635 25.66 10 N 20.3 PASSED
14 (29)
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5. 20 dB bandwidth
15.247(a)(1), A8.1 (a)

EUT with DUT number

RM-801, DUT 23497

Accessories with DUT numbers

BV-5JW DUT 23497, WH-902, DUT 23504

Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 24152 /101.9
Date of measurements 01-Sep-2011

Measured by

Ruben Hansen

5.1. Test Setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power
divider

Attenuator EUT

5.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHz]

N/A

FCC Part 15C Compliance Test Report
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5.3. Bluetooth Test results

5.3.1 GFSK modulation, PRBS packet type

Channel / fc [MHZz]

20 dB bandwidth [kHz]

0/2402 1008
40/ 2442 1012
78 /2480 844

Channel 0/ 2402 MHz

Ref 20 dBm

“Att 30 dB

“RBW 30 kHz  Marker 1
“VBW 100 kHz
“SWT 150 ms

[ 1
-18.12

2.401964000

dBm
GHz

20

ndB [T

20l 00

BW  1).008000000
Temp 1l FT1 ndej

dB
MHz

-37.70

2. 401488000
Temp—2[ T4 nd8}

-38l00

2|. 402496000

dBm | SGL
GHz

dBm
GHz

Center 2.402 GHz 200 kHz/ Span 2 MHz
Date: 1.SEP.2011 07:04:26
“RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.85 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.441968000 GHz
20 nd8 [TL]  20/00 dB
BW 1/.012000000 MHz
10 Temp 1{ [T1 ndg]
-37/03 dBm |scL
2| 441484000 GHz
Temp—2ETT st
-36.79 dBm
2| 442496000 GHz
-10
1
L 20 /\f\/\ A\
20 K
swqf 100 pof THNo g2
-40 '\/Kl\/
YTy W

Center 2.442 GHz

Date: 1.SEP.2011 07:05:36

200 kHz/
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Channel 78 / 2480 MHz

Ref 20 dBm

“Att 30 dB

“RBW 30 kHz
“VBW 100 kHz
“SWT 150 ms

Marker 1 [T1 ]
-14.23
2.479820000

dBm
GHz

20

ndB [TL] 20[00
BW 844|.000000000
Temp 1| {T1 nanj

dB
KHz

r10

S
l 9l
2|
)

33/72
| 479532000

N

dBm |sG

GHz

Femp—2 T+ B}
34/19
| 480376000

N

dBm
GHz

F-10.

TT
SwH 100 i:/yl\olo

[

-80

Center 2.48 GHz

Date: 1.SEP.2011 07:06:45

200 kHz/

Span 2 MHz

5.3.2 8DPSK modulation, PRBS packet type

Channel / fc [MHZz]

20 dB bandwidth [kHz]

0/2402 1320
40/ 2442 1320
78 /2480 1332

Channel 0/ 2402 MHz

Ref 20 dBm

“Att 30 dB

“RBW 30 kHz
“VBW 100 kHz
“SWT 150 ms

Marker 1 [T1 ]
-20.75
2.401964000

dBm
GHz

20

nds [Tl 20[00
BW  1|.320000000
Temp 1] [T1 ndB]}

dB
MHZ

-41/02

2401320000
Temp—2[ T4 ndB}
-40| 49
2. 402640000

GHz

dBm
GHz

1

swH 109 of 100
i

M

.

Center 2.402 GHz

Date: 1.SEP.2011 07:07:53

200 kHz/
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Channel 40 / 2442 MHz

“RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -19.44 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.441968000 GHz

20 ndB [TL] 20[00 dB
BW  1|.320000000 MHz
Lio. Temp 1] [T1 nday A
39,90 dBm
2| 441324000 GHz
Temp—2[{T1 ndsT
39,54 dBm
2| 442644000 GHz

F-10:

swif 108/bf 100 \’\'\

-80

Center 2.442 GHz 200 kHz/ Span 2 MHz

Date: 1.SEP.2011 07:09:01

Channel 78 / 2480 MHz

“RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.66 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.479972000 GHz

20 ndB [TL] 20[00 dB
BW  1].332000000 MHz
Lio Temp 1| {T1 nanj
-38/64 dBm |scL
2|.479312000 GHz
Temp—2[ [T nd8}
3867 dBm
2. 480644000 GHz

S
9l
2| 5
°

F-10:

T2

-80

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 1.SEP.2011 07:10:08
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6. Carrier frequency separation
15.247(a)(1), A8.1 (b)

EUT with DUT number RM-801, DUT 23497
Accessories with DUT numbers | BV-5JW DUT 23497, WH-902, DUT 23504
Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None
Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 24152 /101.9
Date of measurements 01-Sep-2011
Measured by Ruben Hansen
6.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

6.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHz]

>=0.025 or 2/3 of the 20 dB bandwidth
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6.3. Bluetooth Test results

6.3.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz] Result

1010 PASSED

Hopping on, carrier frequency separation of channels 39 / 2441 MHz and 40 / 2442 MHz

“RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz 0.04 dB

Ref 20 dBm “Att 30 dB “SWT 5 ms 1.010000000 MHz
20 Marker[ 1 [T1 ]

-14[33 dBm

Lio 2l 440080000 GH

ro-

T R Y W e O B

FAAVERWVALVARNZERY

SWH 5000 pf 5000

F-70.

-80

Center 2.442 GHz 500 kHz/ Span 5 MHz

Date: 1.SEP.2011 07:23:56
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6.3.2 8DPSK modulation, PRBS packet type

Carrier frequency separation [kHz]

Result

1010

PASSED

“RBW 100 kHz

“VBW 100 kHz
Ref 20 dBm “Att 30 dB

Delta 2 [T1 ]

0.06 dB

Date: 1.SEP.2011 07:26:29
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“SWT 5 ms 1.010000000 MHz
20 Marker{ 1 [T1 ]
-16/85 dBm
L1o. 440980000 GH
ro-
1 .
SWH 5000 of 5000
-60
-70,
-80
Center 2.442 GHz 500 kHz/ Span 5 MHz
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7. Number of hopping frequencies

15.247(a)(1)(iii), A8.1 (d)

EUT with DUT number RM-801, DUT 23497
Accessories with DUT numbers | BV-5JW DUT 23497, WH-902, DUT 23504
Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None
Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 24152 /101.9
Date of measurements 01-Sep-2011
Measured by Ruben Hansen
7.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

7.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for number of hopping frequencies measurements

Limit [number]

>=15
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7.3. Bluetooth Test results
7.3.1 GFSK modulation, PRBS packet type
Measured number of hopping frequencies | Result
78 PASSED
Hopping on, number of hopping frequencies
“RBW 100 kHz Marker 2 [T1 ]
“VBW 100 kHz -13.44 dBm
Ref 20 dBm “Att 30 dB “SWT 10 ms 2.480340000 GHz
20 Marker( 1 [T1 ]
-15.54 dBm
L10. 2| 402040000 GH
[T PK] e
/TEW| Lo
2000 of 2000
F-70;
-80
Center 2.442 GHz 9 MHz/ Span 90 MHz
Date: 1.SEP.2011 07:28:46
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7.3.2 8DPSK modulation, PRBS packet type

Measured number of hopping frequencies | Result

63

PASSED

Hopping on, number of hopping frequencies

“VBW 100 kHz
Ref 20 dBm “Att 30 dB “SWT 10 ms

“RBW 100 kHz Marker 2 [T1 ]

-17.12 dBm
2.479080000 GHz

20

Marker| 1 [T1 ]

-19035 dBm
402040000 GH

2
NITIA A AR A AT
_ZUWAMWW haply |l,l"Jle“l'l|\‘ﬁI'A M\,l“i“,“ MM bt U4

SWH 10000 of 10000

Center 2.442 GHz 9 MHz/
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8. Time of occupancy

15.247(a)(1)(iii), A8.1 (d)

EUT with DUT number RM-801, DUT 23497
Accessories with DUT numbers | BV-5JW DUT 23497, WH-902, DUT 23504
Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None
Temp [°C] / Humidity [%RH] /
Air Pressure [kPa] 24152 /101.9
Date of measurements 01-Sep-2011
Measured by Ruben Hansen
8.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

8.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

The total time of occupancy is get by multiplying the measured number of transmissions occurred during

31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]

<=0.4
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8.3. Bluetooth Test results

8.3.1 GFSK modulation, PRBS packet type

Measured number of transmissions

Duration of one transmission [ms]

Time of occupancy [s]

Result

86

2.92

0.251

PASSED

Hopping on, number of transmissions, channel 40 / 2442 MHz

RBW 100 kHz

Marker 1 [T1 ]

Date: 1.SEP.2011 07:37:43

“VBW 100 kHz -14.46 dBm
Ref 20 dBm “Att 30 dB SWT 31.6 s 31.031200 s
20
Lo

seL

B T
[TTAL Wi il
-70
-80
Center 2.442 GHz 3.16 s/

Hopping on, duration of one transmission, channel 40 / 2442 MHz

RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm “Att 30 dB SWT 4 ms

Marker 1 [T1 ]
-14.08 dBm
4.000000 ps

20

10

ndB [TL] 30,00 dB
PWIDTH| 2.920000 ms
Temp 1| [T1 ndB} A
-49.16 dBm |SG
[-12.000000 us

@

femp—2 T TdsT
-53/52 dBm
2.908000 ms

-80

Center 2.442 GHz 400 ps/

Date: 1.SEP.2011 07:37:53
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8.3.2 8DPSK modulation, PRBS packet type

Measured number of transmissions | Duration of one transmission [ms] | Time of occupancy [s] | Result

86 2.92 0.251 PASSED

Hopping on, number of transmissions, channel 40 / 2442 MHz

RBW 100 kHz Marker 1 [T1 ]

“VBW 100 kHz -17.08 dBm

Ref 20 dBm “Att 30 dB SWT 31.6 s 31.536800 s

20

10

soL

1 PK]
TEW)
VIEVII

Center 2.442 GHz 3.16 s/

Date: 1.SEP.2011 07:39:37

Hopping on, duration of one transmission, channel 40 / 2442 MHz

RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.66 dBm
Ref 20 dBm “Att 30 dB SWT 4 ms 4.000000 ps

20 nds [TLL] 3000 dB
PWIDTH| 2.920000 m
10 Temp_1f [T1 ndB]
-48|68 dBm
-
- {-12.000000 ps
Temp—2ET T BT
-47/58 dBm
2.908000 ms

s

A SRl o IR AR s L

A gl Mgt o lpde i g IMITY

Center 2.442 GHz 400 ps/

Date: 1.SEP.2011 07:39:47
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9. Test Equipment
9.1. Conducted measurements
Eqg. No Equipment Type Manufacturer Used in
13037 Power Supply 0-15V 10A EA3012 LP Instruments 15C, 15B
13357 Signal Generator SMP02 Rohde&Schwarz 22/24/27, 15C, 15B
13513 Pulse Limiter ESH3Z2 Rohde&Schwarz 15C, 15B
13666 Receiver ESPC Rohde&Schwarz 15C, 15B
13935 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
20682 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
16601 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
16995 Directional Coupler 20dB 0,5- |1538RA-20 Weinschel 15C, 15B
2,0 GHz SMA Conn.
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
19116 Power splitter - various 22/24/27, 15C, 15B
19171 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
19625 Climatic Chamber VT4002EMC Votsch 22/24/27, 15C, 15B
19678 Spectrum Analyzer FSP Rohde&Schwarz 22/24/27, 15C, 15B
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20739 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
9.2. Radiated measurements
Eqg. No Equipment Type Manufacturer Used in
13077 Power Supply EA-3016 - 22/24/27, 15C, 15B
13799 Signal Generator SMP02 Rohde&Schwarz 22/24/27, 15C, 15B
13936 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS Instruments
13937 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
Instruments
14021 Relay Dual 6 Chnl uWave 10-785-522 - 22/24/27, 15C, 15B
Mux
14114 Highpass Filter WHK1000-12SS Wainwright 22/24/27, 15C, 15B
Instruments
14187 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
14188 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
14900 Antenna Controller HD100 HD GmbH 22/24/27, 15C, 15B
15191 Turntable Contoller Unit G-800SDX YAESU 22/24/27, 15C, 15B
15742 Programmable Relay | = ---mmeeeemeeeeee- Pickering 22/24/27, 15C, 15B
Switching System
16633 Band reject filter WRCD1880.0-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
16948 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
16949 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
17644 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
18416 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
18773 Anechoic chamber RFD-100 ETS-Lindgren 22/24/27, 15C, 15B
18774 Anechoic chamber RFSD-F/A-100 ETS-Lindgren 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
18792 Mast/turntable controller 2090 ETS-EMCO 22/24/27, 15C, 15B
18860 Antenna HL562 Rohde&Schwarz 22/24/27, 15C, 15B
19151 High Pass Filter WHJS3000-10SS Wainwright 22/24/27, 15C, 15B
19587 Band reject filter WRCG2400/2483- Wainwright 22/24/27, 15C, 15B
2390/2493-35/10SS
19966 Antenna HFH2-Z2 Rohde&Schwarz 15C, 15B
20078 Relay 2x6 Chnl pyWave Mux 10-785B-522 Pickering 22/24/27, 15C, 15B
20114 Band reject filter WRCG1737/1743- Wainwright 22/24/27, 15C, 15B
1733/1747-40/6SS
20115 Band reject filter - Wainwright 22/24/27, 15C, 15B
20116 Band reject filter WRCG832/83/-825/845- | Wainwright 22/24/27, 15C, 15B
40/5SS
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20698 Antenna BBHA 9120 D SCHWARZBECK |22/24/27, 15C, 15B
- Relay Dual 6 Chnl pWave 10-785-522 - 22/24/27, 15C, 15B
Mux
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